’ oY
a‘w/

Doitoscy

Parts List

Knight 3D

Version 2.0/2009

How to order your parts!

1. Check part number on the drawing
2. Use the part number to find the ORDER number on the list
3. Only use ORDER number for your parts order

Copyright Compass Model 2008
As we continue to improve our products; this parts list may not reflect all recent product amendments.
For more information, please refer to; www.compassmodel.com



S
80—0428
(=X

NS \

79-0308
02-0101

80-0206
02-0701

02-0540

02-0553



Part No.
02-0101
02-0109
02-0110
02-0111
02-0113
02-0118
02-0507
02-0511
02-0531
02-0536
02-0539
02-0540
02-0543
02-0553
02-0701
02-1103
02-1538
60-3083
60-4083
60-8165
61-4083
63-8165
79-0308
79-0512
80-0206
80-0308
80-0322
80-0428
80-2514
81-0303
81-0404
82-2205
82-5131
82-821003
91-0003
91-0004
97-0920

Part Description
Yoke
Delrin dampener 8mm
Spindle washer (3D)
Rotor hub
Spindle shaft 8mm
Collar (flybar support)
Mixing arm set
Paddle Insert
Bushing
Flybar support
Flybar collar
Flybar control arm
Flybar
3D Paddle

Stainless link balls

Main blade holder set 8mm

Control ball spacer set
Ball bearing 3x8x3
Ball bearing 4x8x3
Ball bearing 8x16x5
Flanged bearing 4x8x3
Thrust bearing 8x16x5
Button head bolt M3x8
Button head bolt M5x12
M2x6 bolt

Cap head bolt M 3x8
M3x22 Bolt

M4x28 Bolt

M2.5x14 Bolt

Set screw 3x3

Set screw 4x4

Washer 2.2x5x0.3
Washer 5.3x13x1
Washer 8.2x10x0.3
Nylon nut M3

Nylon nut M4

O - Ring dampener

Order No.
02-0111S
02-0109
02-0110
02-0111S
02-0113
02-0118
02-0507
02-0553S
02-0531S
02-0536Z
02-0539
02-0540s
02-0543
02-0553S
02-0701
02-1103
02-1538
60-3083
60-4083
60-8165
61-4083
63-8165
79-0308
79-0512
80-0206
80-0308
80-0322
80-0428
80-2514
81-0303
81-0404
82-2205
82-5131
82-821003
91-0003
91-0004
Z-97-0920

W&
e 34K
8= K pomiE I
A (3D)
e 3Lk
B8z
1118
TR AR
3DHLERE 3D
FEGIES
BEA ALk
iy

E

3DHLERE 3D
BRoH
BRLRRR 8K
R FAT

b

i

b

EBUE IS

JE Iyl
Bk IR 22 M3+8
BR L8 22 MB%12
R 22 M22%6
S 22 M358
Wk IR #2M3%22
M3k I8 #2M4%28
ML IR 22M2, 514
B 353

BloK 44
B2, 5%7%0. 8
HE]5. 3x13%1
H

HERY

HERY

B KA el

}
wOE

==t

€l

ey
I

[

2

/

Order Description
Rotor hub w, yoke
Delrin dampener 8mm
Spindle washer (3D)
Rotor hub w, yoke
Spindle shaft 8mm
Collar (flybar support)
Mixing arm set
3D Paddle set
Bushing set (includes 3 sizes)
Flybar support w, BB (alu)
Flybar collar
Flybar control arm w, set screw
Flybar
3D Paddle set
Stainless link balls
Main blade holder set 8mm
Control ball spacer set
Ball bearing 3x8x3
Ball bearing 4x8x3
Ball bearing 8x16x5
Flanged bearing 4x8x3
Thrust bearing 8x16x5
Button head bolt M3x8
Button head bolt M5x12
M2x6 bolt
Cap head bolt M 3x8
M3x22 Bolt
M4x28 Bolt
M2.5x14 Bolt
Set screw 3x3
Set screw 4x4
Washer 2.2x5x0.3
Washer 5.3x13x1
Washer in 8mm main grip
Nylon nut M3
Nylon nut M4

O ring 13x9x2 for 8mm spindle

Qty,
1 set/bag
2 pcs/bag
2 pcs/bag
1 set/bag
2 pcs/bag
2 pcs/bag
2 pcs/bag
2 pcs/bag
6 pcs/bag
1 pes/bag
2 pcs/bag
2 pcs/bag
2 pcs/bag
2 pcs/bag
10 pcs/bag
2 pcs/bag
2 pcs/bag
5 pcs/bag
5 pcs/bag
2 pcs/bag
5 pcs/bag
2 set/bag
10pcs/bag
10pcs/bag
10pcs/bag
10pcs/bag
10pcs/bag
2pcs/bag
10pcs/bag
10pcs/bag
10pcs/bag
10pcs/bag
10pcs/bag
2 pcs/bag
10pcs/bag
10pcs/bag
4 pcs/bag




K 02700
ﬁ— 80-2508

‘' not include tail blade

& 614083 and belt
: 8\02—0234
;‘ -

02-0250

02-0226

02-0701 \
. 80-0206
0-0302
80—0208t, ( i\/ 84-0212 _-98-1800
80—0316 .

=
Iy L2,
wf
02-0264B 91-0003

02-0214

02-0227

80-0330

40-2660

02-0826

82-2507



Part No. | Part Description| Order No. W& Order Description Qty,
02-0205 Tail blade link 02-0205S  |B%&E 41 Tail blade links 2 pcs/bag
02-0209 Tail rotor hub 02-0209 |REXL: Tail rotor hub 1 pcs/bag
02-0213 Tail slide ring sleeve 02-0213 W& Tail slide ring sleeve 1 pcs/bag
02-0214 Tail shaft 02-0214 | RHh Tail shaft 2 pcs/bag
02-0220 Tail pitch plate Collar Provided w, 02-7002
02-0225 Grooved parallel pin Provided w, 02-0205S
02-0226 Guide pin bolt Provided w, 02-0261Z
02-0227 Fin Bushing 02-0227 |TEHZFRES R Fin Bushing 2 pcs/bag
02-0234 Tail pitch lever collar Provided w, 02-0261Z
02-0250 Tail blade 02-0250 |R%(3H) Tail blade 2 pes/bag
02-0261 Tail pitch lever 02-0261Z |JRIBEEFAH M Tail pitch lever set w,BB,collar& bolts 1 set/bag
02-0262 Tail rotor pulley 02-0262S | aife(K) Ak Tail rotor pulley with spring pin 1 pcs/bag
02-0263 Tail case plastic 02-0263Z |RikFeAHEH K Tail case plastic w, BB & bolts 1 set/bag
02-0264AB  |Tail blade holder 02-0264AB | Ik Tail blade holder 2 pcs/bag
02-0701 Stainless link balls 02-0701  |Bkug Stainless link balls 10 pcs/bag
02-0709 Ball links 02-0709 | EksHpzEd Ball links 10 pcs/bag
02-0727 Tail boom servo mount 02-0727S | REmyLL Tail boom servo mount set plastic 1set/bag
02-0818 ;2%‘;0””0' rod guide 02-0818S | Rkl s Tail control rod guide clamp 4pcs/bag
02-0826 Tail boom 705mm 02-0826 |B% Tail boom 705mm 1 pcs/bag
02-1211 Tail pitch plate w, BB 02-1211 | RIIRBEAT CEAL Tail pitch plate w, BB 1 pcs/bag
02-1212 Tail pitch slider 02-1212Z | B3I IR S 40 Bk Tail pitch slider assembly w, BB 1 pcs/bag
40-2660 Tail control rod 2X650 40-2660  |EHARZ K Tail control rod 2X650 1 pcs/bag
60-3092 Ball bearing 3x9x2.5 60-3092 fif A& Ball bearing 3x9x2.5 4 pcs/bag
60-4094 Ball bearing 4x9x4 60-4094 |Hh& Ball bearing 4x9x4 5 pcs/bag
60-5134 Ball bearing 5x13x4 60-5134  |filA& Ball bearing 5x13x4 2 pcs/bag
60-7113 Ball bearing 7x11x3 60-7113  |flA& Ball bearing 7x11x3 2 pcs/bag
61-4083 Flanged bearing 4x8x3 61-4083  |fHilkh Flanged bearing 4x8x3 5 pcs/bag
63-4094 Thrust Bearing 4x9x4 63-4094 | HyiflK Thrust Bearing 4x9x4 2 pcs/bag
80-0206 Cap Head Bolt M2x6 80-0206  |HyiflR£2M2%6 Cap Head Bolt M2x6 10pcs/bag
80-0208 Cap Head Bolt M2x8 80-0208 | ifmMA 22M2%8 Cap Head Bolt M2x8 10pcs/bag
80-0310 Cap head Bolt M3x10 80-0310 |3k IRZ2M3%10 Cap head Bolt M3x10 10pcs/bag
80-0314 Cap head Bolt M3x14 80-0314 | MFkiRZ2M3*14 Cap head Bolt M3x14 10pcs/bag
80-0316 Cap Head Bolt M3x16 80-0316  |#FkIRZ2M3*16 Cap Head Bolt M3x16 10pcs/bag
80-0330 Cap Head Bolt M3x30 80-0330 | #FLIRZ2M3%30 Cap Head Bolt M3x30 10pcs/bag
80-2508 Cap Head Bolt M2.5x8 80-2508  |#F3LHBLM2. 548 Cap Head Bolt M2.5x8 10pcs/bag
81-0305 Set Screw 81-0305 |[HLK3%5 Set Screw 10pcs/bag
82-2578 washer 2.7x7x0.8 82-2578  |#AE2. Tx7%0. 8 washer 2.7x7x0.8 10pcs/bag
82-3402 Washer 3.2x5.2x0.3 82-3402 |3 JE[3. 3%4. 1%0. 2 Washer 3.2x5.2x0.3 10pcs/bag
84-0212 Spring Pin 2x12 Provided w, 02-0262S
90-0302 Hexagonal Nut 3x2.5 90-0302 |igHtE Hexagonal Nut 3x2.5 10pcs/bag
91-0003 Nylon nut 91-0003 |igHk£2 Nylon nut 10pcs/bag
95-2508 Self Tapping Bolt 2.5x8 95-2508 | ¥klg222. 5%8 Self Tapping Bolt 2.5x8 10pcs/bag
95-2516 Self TappingBolt 2.5x16 05-2516  |¥klE£22. 5%16 Self TappingBolt 2.5x16 10pcs/bag
98-1800 Tail belt 3M1800 Bando 98-1800 |R¥zhaH Tail belt 3M1800 Bando 1 pcs/bag




02-0307 A
%
o 81-0406 61-2562 AN 02-0601
- 02-0317 80-2505
02-0519

02-0518

02-5402

80-0312
62-0612

79-0308

02-4602

02-0311
80-0316 82-3201

80-0327



Part No. |Part Description |Order No W& Order Description Qty,
02-0301 Cooling fan hub 02-0301 | &# Cooling fan hub 1 pcs/bag
02-0304 Cooling fan 02-0304 |RUH Cooling fan 1 pcs/bag
02-0307 Starter coupling 02-0307S | )Jash#r 4Lk Starter coupling 1 pcs/bag
02-0309 Crank case holder 02-0309 |&5|%&[E 23 Crank case holder 1 pcs/bag
02-0311 Engine mount dampener 02-0311 |5l%EpiE Engine mount dampeners 4 pcs/bag
02-0312 Clutch Liner 02-0312 |55 & ue s p Clutch Liner 1 pcs/bag
02-0313 Engine mount 02-0313S |jzs |y Engine mount set w, dampeners & bushings 2 sets/bag
02-0314 Engine Mount Bushing Provided w, 02-0313S

02-0317 Start Shaft 02-0317S |jashkh Starter shaft w, E-Clip 1pcs/bag
02-0321 Clutch bell 02-03217 |54 sehhdl Clutch bell w, BB and liner 1set/bag
02-0323 Clutch 02-0323Z | B4 sl Clutch w, one way bearing and bolts 1pcs/bag
02-0333 Engine mount base 02-0333 | =]tk Engine mount base 1 pcs/bag
02-03340S |Crank case dampener OS 02-0334 |[#EER0S Crank case dampener OS 1 pcs/bag
02-0503 Washout base 02-0503S |7EHe4 Washout base 1pcs/bag
02-0518 Washout links 02-0518 |k e Washout links 2 pcs/bag
02-0519 Phasing control ring 02-0519S |JI\HegH ik Phasing control ring 1pcs/bag
02-0532 Bushings 02-0531S | s Bushing set (includes 3 sizes) 6 pcs/bag
02-0535 Washout control arm 02-0535 | /Ko Wash out control arm 2 pcs/bag
02-0601 Main Shaft (3D) 02-0601 |F#h Main shaft (3D) 1 pcs/bag
02-0701 Stainless link balls 02-0701 |Ekus Stainless link balls 10 pcs/bag
02-3302 | Drive gear 02-3302 |uKahiki%e Drive gear 1 pes/bag
02-4602 Main gear molded 02-4602 | kit Main gear molded 1 pcs/bag
02-5402 Swashplate 02-5402 |/KF4E sk Swashplate 1 set/bag
05-0606 Mast lock 05-0606S | ilifs b4, Mast lock w, set screw 1pcs/bag
07-0621 Autorotation hub 07-0621Z | Akekh: Autorotation hub w, one way bearing 1pcs/bag
07-0622 Autorotation sleeve 07-0622 | Ajigkh Autorotation sleeve 1 pcs/bag
07-0623 Main pulley hub 07-0623 | Jzaske e Main pulley hub 1 pcs/bag
07-4501 Main pulley 07-4501 | Ejeayse Main Pulley 1 pcs/bag
60-12215 Ball bearing 12x21x5 60-12215 |#hk Ball bearing 12x21x5 2 pcs/bag
60-4083 Ball bearing 4x8x3 60-4083 |#hk Ball bearing 4x8x3 5 pcs/bag
60-6124 Ball bearing 6x12x4 60-6124 |#hk Ball bearing 6x12x4 2 pcs/bag
61-2562 Flanged bearing 2.5x6x2.6 61-2562 |figiihk Flanged bearing 2.5x6x2.6 10 pcs/bag
62-0612 One way bearing 6x10x12 62-0612 | Mk One way bearing 6x10x12 1 pcs/bag
62-121816 |One way bearing 12x18x16 | 62-121816 | % i fifi & One way bearing 12x18x16 1 pcs/bag
79-0306 Button head Bolt M3x6 79-0306 |ERLHRZZM3%6 Button head Bolt M3x6 10 pcs/bag
79-0308 Button head Bolt M3X8 79-0308 |43 Button head Bolt M3X8 10 pcs/bag
80-0208 Cap Head Bolt M2x8 80-0208 |imizszM2%8 Cap Head Bolt M2x8 10 pcs/bag
80-0312 Cap Head Bolt M3x12 80-0312 |#f3kimezM3*12 Cap Head Bolt M3x12 10 pcs/bag
80-0316 Cap Head Bolt M3x16 80-0316 |#F ki 22M3%16 Cap Head Bolt M3x16 10 pcs/bag
80-0322 Cap Head Bolt M3x22 80-0322 |#f3kLizmezM3*22 Cap Head Bolt M3x22 10 pcs/bag
80-0327 Schz":ﬂt'eedad Bolt M3x27 80-0327 |#fskizenzear Cap Head Bolt M3x27 shanked 2 pes/bag
80-2505 Button head Bolt M2.5X5 80-2505 |#f3LiszM2. 5%5 Button head Bolt M2.5X5 10 pcs/bag
80-2510 Cap head Bolt M2.5x10 80-2510 |#rkigEezM2. 5%10 Cap head Bolt M2.5x10 10 pcs/bag
80-2514 Cap Head Bolt M2.5x15 80-2514 | MLiL2M2. 5%14 Cap Head Bolt M2.5x15 10 pcs/bag
81-0406 Set Screw 81-0406 |WlK4x6 Set Screw 10 pcs/bag
82-3201 Washer 82-3201 |#AME(3. 2%10%1. 2 Washer 10 pcs/bag
91-0003 Nylon nut 91-0003 |MkEE2 Nylon nut 10 pcs/bag




91-0003

02-1825 -
60-10195 v 9
02-0605 AN <3 p
. = qd

02-0318
02-0832 ~ 7

o LT
80-0322 W, ‘ -
02-0605 /l.)..é,/ ./ QQ
2ok, ) O
02-0805 Y4 Z

S
&

Ll 603095 -

@,g R0-03121¢

.\‘#’\ ~ =K

e =l 60-101
‘.." -

D
.j’ﬂ\ 07619

02-0832
/
(

02-1805

¢ N i~
74 )
b 02-0846 \
“N02-0804
95-0308 -
02-0303

8100316 44ﬁ

91-0003

02-0817

02-0848

80-0308

91-0003

02-0821

/81*0305

91-0003

02-5006




Part No.| Part Description | Order No. N Order Description Qty,
02-0303 Fan shroud mount 02-0303  |sr#u ) Fan shroud mount 2 pcs/bag
02-0305 Cooling fan shroud 02-0305 |[K3 Cooling fan shroud 1 pcs/bag
02-0318 Bearing holder 02-0308Z  |#li7& JRe Bearing holder w, BB (starter shaft) 1 set/bag
02-0319 Bearing Holder Cover 02-0308Z |4 s Bearing holder w, BB (starter shaft) 1 set/bag
02-0605 Bearing block 02-0605Z  |difi JFE 20 ik Bearing block w, BB (main shaft) 1 pcs/bag
02-0804 Frame spacer 13.5mm 02-0804  |#:4£13.5mm Frame spacer 13.5mm 4 pcs/bag
02-0805  |Cross members M3x30 02-0805  |#%4EM3x30 Cross members M3x30 5 pcs/bag
02-0809 Landing gear mount 02-0809  |{fHize Landing gear mount 2 pcs/bag
02-0812 Bottom frame stiffener 02-0812 |o|%eran Bottom frame stiffener 1 pcs/bag
02-0817 Radio tray 02-0817 |Hitize Radio tray 1 pcs/bag
02-0819 Struts 02-0819 [&iEne Struts 2 pcs/bag
02-0821  |Skids 02-0821 |#EE Skids 2 pcs/bag
02-0827 Tank Mount 02-0827 |miftze Tank mount 2 pcs/bag
02-0829 Frame stiffener 02-0829  |Jmumir Frame stiffener 2 pcs/bag
02-0832 Main frame 02-0832Z |14 (3d) Main frame w, BB (3d) 1pcs/bag
02-0841 Canopy standoff 02-0841S |#E= 4 Canopy standoff set 4 pcs/bag
02-0842 Spacer 02-0842 |ElwhstiEat: Spacer 2 pcs/bag
02-0844 Cabin cross member M3x31 | 02-0841S |sd= af: Canopy standoff set 4 pcs/bag
02-0845 Frame member 02-0845S  |Jmnums Frame member 4 pcs/bag
02-0846 Tank dampener 02-0846  |ihiffmE Tank dampener 8 pcs/bag
02-0847 Frame member 02-0845S  |Jnums Frame member 4 pcs/bag
02-0848 Frame member 02-0845S  |Jnums Frame member 4 pcs/bag
02-0849 Frame member 02-0845S  |Jnums Frame member 4 pcs/bag
02-1805 Cross member set M3x30 02-1805 |E:#: Cross member set M3x30 2 pcs/bag
02-1825 Tail boom mount 02-1825s | R Jed ik Tail boom mount w, bolts 1 set/bag
02-1843 Gyro tray plastic 02-1843  |BEIBHR(HEL) Gyro tray plastic 1 pcs/bag
02-5006 Fuel tank assembly 02-5006 |jhifd ik Fuel tank assembly 1 set/bag
05-0805 Guide pulley set 05-0805Z |w&#t41 Guide pulley set w, BB 2 pcs/bag
07-0201 Collar Provided w, 05-0805Z

07-0806 Guide pulley mount 07-0806 |JLifrae e Guide pulley mount 1 pcs/bag
60-10195  |Ball bearing 10x19x5 60-10195 |iifiz& Ball bearing 10x19x5 4 pcs/bag
60-3095 Ball bearing 3x9x5 60-3095 | Ball bearing 3x9x5 2 pcs/bag
60-6196 Ball bearing 6x19x6 60-6196 | Ball bearing 6x19x6 2 pcs/bag
61-4083 Flanged bearing 4x8x3 61-4083 | fgikkh& Flanged bearing 4x8x3 5 pcs/bag
80-0206 Cap Head Bolt M2X6 80-0206 |H#ilizzeM2x6 Cap Head Bolt M2X6 10 pcs/bag
80-0308 Cap Head Bolt M3x8 80-0308  |#f:3LiZzM3*8 Cap Head Bolt M3x8 10 pcs/bag
80-0310 Cap Head Bolt M3x10 80-0310 | M 3LiZLeM3%10 Cap Head Bolt M3x10 10 pcs/bag
80-0312 Cap Head Bolt M3x12 80-0312 [#F3LiEZeM3x12 Cap Head Bolt M3x12 10 pcs/bag
80-0318 Cap Head Bolt M3x18 80-0318 | M LiZzeM3*18 Cap Head Bolt M3x18 10 pcs/bag
80-0322 Cap head Bolt M3x22 80-0322  [#F:3LiE22M3%22 Cap head Bolt M3x22 10 pcs/bag
80-0325 Cap Head Bolt M3x25 80-0325  [#F:3LiE22M3%25 Cap Head Bolt M3x25 10 pcs/bag
80-0340 Cap Head Bolt M3x38 80-0340  [#F3LIE22M3%40 Cap Head Bolt M3x38 10 pcs/bag
81-0305 Set screw M3x5 81-0305  [HLK3%5 Set screw M3x5 10 pcs/bag
81-0316 Set screw M3x16 81-0316 |[Hlk3*16 Set screw M3x16 10 pcs/bag
82-3201  |Plain Washer 3.2x10x1.2 82-3201  |F[E(3. 2%10%1. 2 Plain Washer 3.2x10x1.2 10 pcs/bag
90-0302 Hexagonal nut3x2.5 90-0302 |z Hexagonal nut3x2.5 10 pcs/bag
91-0003 Nylon nut 91-0003 |igHk£2 Nylon nut 10 pcs/bag
95-0308 Self Tapping screw 3x8 95-0308 |¥kliz4s3%s Self Tapping screw 3x8 10 pcs/bag
80-0316 |Cap head screw M3x16 80-0316  |[#LiZZM3%16 Cap head screw M3x16 10 pcs/bag




02-1853S

82-3201

02-0823A

02-0826 02-0823B

80-2508

91-0003

02-0814

02-0813

£ a———80-2508



Part No.| Part Description | Order No. W& Order Description Qty,
02-0813 Tail boom brace connectors 02-0813S | jBigdngad sk Tail boom brace connectors w, bolts 4 pcs/bag
02-0814 Tail boom brace 530mm 02-0814S |=#s Tail boom brace w, connectors 530mm 2 pcs/bag
02-0823AB | Tail boom support clamp 02-0823AB |/KF )= 3 a4 % Tail boom support clamp 1 set/bag
02-0826 Tail boom 705mm 02-0826 |4 Tail boom 705mm 1 set/bag
02-0852 |decal 02-0852 |4 decal 1 piece
02-0853 Canopy rubber grommets 02-0853 oA [l R Canopy rubber grommets 10 pcs/bag
02-1852 Windshield 02-1852S |3k (3d) Windshield plastic 1 pcs/bag
02-1853 Canopy 02-1853S | ¥FkIL" (3d) Canopy Plastic 1 pcs/bag
05-0825 Horizontal fin 05-0825 |/KFR#E Horizontal fin 1 pcs/bag
07-0816 Vertical fin 07-0816 |HEEHER Vertical fin 1 pcs/bag
80-0330 Cap Head Bolt M3x30 80-0330 | #f Kk HE£2M3%30 Cap Head Bolt M3x30 10pcs/bag
80-2508 Cap Head Bolt M2.5x8 80-2508 | FF3LhE22M2. 5+8 Cap Head Bolt M2.5x8 10pcs/bag
82-3201 Plain Washer 3.2x10x1.2 82-3201 | #[E3. 2%10%1. 2 Plain Washer 3.2x10x1.2 10 pcs/bag
91-0003 Nylon nut 91-0003 |kRE£2 Nylon nut 10 pcs/bag
95-2606 Self tapping screw Provided w, 02-1852 10 pcs/bag




40-2025
@
d
i
07-0912 N
1)
//[..«\%!! 40-2030
o\
& @‘ Q(‘
10-2065 5 05-0907
4 07-0906
V4 07-0912
80-0220 50-1083
80-0206



Part No. | Part Description | Order No. N Order Description Qty,
02-0601 Main Shaft (3D) 02-0601 |34 Main shaft(3D) 1 pcs/bag
02-0701 Stainless link balls 02-0701 FREE Stainless link balls 10 pcs/bag
02-0709 Ball links 02-0709  |sksnam Ball links 10 pcs/bag
02-0910 A-arm Collar Provided w, 05-8907Z
02-0918 Servo nuts 02-0918 FEN LR Servo nuts 5 pcs/bag
05-0907 A-arm 07-8907Z |AE B A-arm & A-arm base set w, BB 1 set/bag
07-0901 Collar Provided w, 07-9090S
07-0903 I-Lever 07-0903S | I-Lever w, BB (alu) 1 pcs/bag
07-0905 Collar Provided w, 07-0909S
07-0906 A-arm base 07-8907Z |AE B A-arm & A-arm base set w, BB 1 set/bag
07-0909 Arm Shaft 07-0909s | #ehdh Elevator arm shaft w, collars 1 set/bag
07-0912 T-lever set plastic 07-0912  |RIT B T-lever set plastic 2 pcs/bag
40-2015 link rod 2X16
40-2025 link rod 2X25
40-2030 link rod 2X30
40-2045 link rod 2X45 E-LG-02 |i&#r4 Control rod Set (3D) 1 set/bag
40-2155 link rod 2X155
40-2065 link rod 2X65
40-2070 link rod 2X70
60-4083 Ball bearing 4x8x3 60-4083 i A Ball bearing 4x8x3 5 pcs/bag
61-3062 Flanged bearing 3x6x2 61-3062 FEpLT i Flanged bearing 3x6x2 5 pcs/bag
79-0306 Button head Bolt M3x6 79-0306 FR S22 M3%6 Button head Bolt M3x6 10 pcs/bag
80-0206 M2x6 bolt 80-0206 |5z N2%6 M2x6 bolt 10pcs/bag
80-0208 Cap Head Bolt M2x8 80-0208 5 W2 22 M2%8 Cap Head Bolt M2x8 10pcs/bag
80-0220 Cap Head Bolt M2x20 80-0220 L2 £2M2%20 Cap Head Bolt M2x20 10pcs/bag
81-0404 Set screw 4x4 81-0404 BLkaxa Set screw 4x4 10pcs/bag
82-2578 washer 2.7x7x0.8 82-2578 B2, Tx7%0. 8 washer 2.7x7x0.8 10pcs/bag
95-2516 Self tapping screw 2.5x16 95-2516 WRlE 229 5%16 Self tapping screw 2.5x16 10pcs/bag




	2.pdf
	2.pdf
	bolts&nuts


	6.pdf
	207

	10.pdf
	02-8802

	3DPartLis 2.pdf
	207

	3DPartLis 4.pdf
	02-8802

	3DPartLis 2.pdf
	207

	3DPartLis 4.pdf
	02-8802




